



# TEST REPORT

DATE: 06-18-2018

Page 1 of 1

TEST NUMBER: 0248040

<b>CLIENT</b>	SuZhou Tuntex Fiber & Carpet Company
---------------	--------------------------------------

<b>TEST METHOD CONDUCTED</b>	Resistance to Staining - Commercial
------------------------------	-------------------------------------



DESCRIPTION OF TEST SAMPLE	
<b>IDENTIFICATION</b>	Nylon 6 Duraback Carpet Tiles
<b>CONSTRUCTION</b>	Multi-Level Loop Pile
<b>FIBER</b>	Nylon 6
<b>BACKING</b>	Thermoplastic

### GENERAL PRINCIPLE

A small area of the carpet sample is spotted with duplicate sets of the staining items listed. The first set of stains is immediately blotted and cleaned. The second set of stains is allowed to remain on the sample for 24 ± 2 hours. Both sets of stains are cleaned with a Spot and Stain remover currently approved through the CRI Seal of Approval Program. The AATCC Gray Scale for Evaluating Staining is used to rate resulting stains.

### TEST RESULTS

STAIN MEDIA	IMMEDIATE BLOTTING	CLEANED AFTER 24 HOURS
Coffee	3.0	5.0
Cola	5.0	5.0
Grape Jam	5.0	5.0
Motor Oil	5.0	5.0
Fruit Juice	5.0	5.0
Ink (Permanent)	5.0	5.0
Lipstick	5.0	5.0
Soil	5.0	5.0
Shoe Polish	5.0	5.0
Tea (Hot Herbal)	5.0	5.0
Wine	5.0	5.0
Mustard	3.0	2.0
Ketchup	5.0	5.0
Betadine	4.0	2.0
Cherry Kool-Aid	5.0	5.0

AATCC RATING KEY	
5	No stain
4	Slight stain
3	Noticeable stain
2	Considerable stain
1	Severe stain

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.